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HIGH SPEED FLAT BED INTERLOCK STITCH MACHINE
WITH RIGHT HAND FABRIC TRIMMER AND METERING DEVICE

VF2429-8

MODELS & DEVICES

VF2429-8 VF2439-1-8 VF2439-1-8-5
VF2529-8 VF2539-1-8 VF2539-1-8-5
VF2539-31-8
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‘How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500066) which you require so that we can deliver the correct Parts to you.
¢ When the Part No.is “0035218" , please place an order for the part by showing “0035218"
or “35218" . '
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,
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VF2429-8, 2439-1-8, 2439-1-8-5

VF2529-8, 2539-1-8, 2539-1-8-5 EXCLUSIVE PARTS(1)
[ = e e e R

Amt. Req

YTETLERBS(T)

1

Ref.No Parts No. Description m 4
1 3201541 SP Device, Complete Set SPERIE (#) 1
2 3100384 SP Container SPy>Y 1
3 3100386 Felt SP7zx/Lb 1
4 3201542 Needle Thread Eyelet gRE 1
5 350009 Tapping Screw(3 X 6mm) Ty xy 2
6 110001 Screw(M4-0.7 x 5.4) xRy 1
7 000538 Washer AR 1
8 3201543 Needle Thread Eyelet #%iE 1
9 3201532 Oil Adjusting Screw fHERMmRY 1
10
11 000425 Washer Ty 1
12 100003 Nut +Fvk 1
13 0032518 O-ring(P3) ovyy 1
14 3500448 Oil Sleeve AAIWAY—T 1
15 3201533 Upper Shaft(Left) LEI(FE) 1
16 3500444 Connecting Rod, C. Set gHRiEU Oy REE) 1
17 3500445 Needle Thread Take-up Eccentric R IFEEY 1
18 160003 Screw(M5-0.8 x 5) =87 4
19 3500446 Connecting Rod ghrigunoy R 1
20 120001 Screw(M4-0.7 X 14) jl=37) 2
21 3500066 Driving Lever HRiE ) BT 1
22 120013 Screw(M6-1 X 15) Iy 1
23 3500442 Collar ho— 1
24 310132 [310124] Oil Wick(® 4.2 X 16mm)[® 4.2 X 20mm] HS 1
25 3500065 Driving Shaft HRig ) &l 1
26 3500067 Bracket gy e 1
27 000667 Spring Washer ATV Ty 1
28 120013 Screw(M6-1 x 15) Ry 1
29 3201539 Needle Thread Take-up $RiRY KRB 1
30 3201540 Top Cover Thread Take-up B RigY 1
31 110106 Screw(M4-0.7 x 8) ExY 2
32 2100218 Spacer AN—Y 1
33 000555 Washer PAAE S 1
34 000600 . Spring Washer ARTIV T Ty o+ 1
35 110135 Screw(M5-0.8 X 7) IERY 1
36 310099 Oil Wick SHE 1
37 110012 Screw(M4-0.7 X 5) Exry 1
38 160041 [160003] Screw(M5-0.8 x 8)[M5-0.5 x 5] xRy 1
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VF2539-31-8 EXCLUSIVE PARTS(1)
R e e

HITEFILESEBR(1) 2

Amt. Req

Ref.No Parts No. Description m &
1 3201419 SP Device, Complete Set SPE:E (fH) 1
2 3100384 SP Container SPHYY 1
3 3100386 Felt SP7z)Lb 1
4 3201416 Needle Thread Eyelet itRiE ] 1
5 350009 Tapping Screw(3 x 6mm) Ty RY 2
6 110001 Screw(M4-0.7 x 5.4) TRy 1
7 000538 Washer Ty 1
8 3201417 Needle Thread Eyelet(Left) #HHRE(E) 1
9 3201532 Oil Adjusting Screw WHERHRY 1
10
11 000425 Washer Ty 1
12 100003 Nut Fab/A 1
13 0032518 O-ring(P3) ouyy 1
14 3500448 QOil Sleeve FALIWRY—TF 1
15 3201533 Upper Shaft(Left) LEh(E) 1
‘16 3500444 Connecting Rod, C. Set Ry 0y R) 1
17 3500445 Needle Thread Take-up Eccentric HREUIFEY 1
18 160003 Screw(M5-0.8 X 5) Exy 4
19 3500446 Connecting Rod HRigUOv R 1
20 120001 Screw(M4-0.7 X 14) ERY 2
21 3500066 Driving Lever #onig ) shike 1
22 120013 Screw(M6-1 X 15) xR 1
23 3500442 Collar Ho>— 1
24 3100132 [310124] Oil Wick{® 4.2 X 16mm)[d 4.2 x 20mm)] & 1
25 3500065 Driving Shaft Hig 1
26 3500067 Bracket fHrigUs 1
27 000667 Spring Washer ATV T Ty 1
28 120013 Screw(M6-1 X 15) xRy 1
29 3180070 Needle Thread Take-up HARBYRE 1
30 3201418 Top Cover Thread Take-up eyelet BRI SRoE 1
31 110106 Screw(M4-0.7 X 8) Ry 2
32 2100218 Spacer AR—Y 1
33 000555 Washer Ty 1
34 000600 Spring Washer. ATV T Ty % 1
35 110135 Screw(M5-0.8 X 7)]M5-0.8 X 5] IRy 1
36 310099 Qil Wick pi: P 1
37 110012 Screw(M4-0.7 X 5) xRy 1
38 3180073 Needle Thread Take-up Guard HARBUAH—-R 1
39 0080393 Top Cover Thread Eyelet B K& 1
40 160041 xR 1

[160003] Screw(M5-0.8 X 8}[M5-0.5 X 5]

VF2429-8



3.
VF2429-8, 2439-1-8, 2439-1
VF2529-8, 2539-1-8, 2539-1

VF2429-8

-8-
-8-

5
51

2539-31-8(2)

w—h
—h

12

@

,’®§\b



VF2429-8, 2439-1-8, 2439-1-8-5
VF2529-8, 2539-1-8, 2539-1-8-5, 2539-31-8 EXCLUSIVE PARTS(2)

YTETNEREBE(2)

Ref.No Parts No. Description m % Amt. Req
1 3500047 Spreader Driving Shaft Bushing(Left) &Y RJL—/\87 v 2 1 (k) 1
2 3500048 Spreader Driving Shaft Bushing(Right) iU 2)L—/XE Ty 22 (F) 1
3 2100272 Qil Seal AN —=I 1
4 3500044 Needle Thread Take-up Bushing(Front)$t##& Y7 v > = (1) 1
5 3500045 Needle Thread Take-up Bushing(Rear) $H/&U T v > 1 (£8) 1
6 3500081 Spreader Eccentric, C. Set B THE(fh) 1
7 3500082 Spreader Eccentric - e ok c 1
8 160003 Screw(M5-0.8 X 5) Exy 2
9 3500084 Spreader Connecting Rod g0y R 1

10 3500086 Spreader Adjusting Lever Hfi U SRETL /X— 1
11 120013 Screw(M6-1 X 15) Exy 1
12 3160138 Driving Shaft L—JXE -1
13 0032646 Coliar(12 x 20 x 8mm) No— 1

009604 Screw(11/64-40 x 5.5) Exy 2

14
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VF2429-8, 2439-1-8, 2439-1-8-5
VF2529-8, 2539-1-8, 2539-1-8-5, 2539-31-8 EXCLUSIVE PARTS(3)

Y7ETNERTR3)

4

RefNo Parts No. Description m % Amt. Req
1 3201048 Upper Knife Eccentric XX I FEY 1
2 160003 Screw(M5-0.8 X 5) WExy 3
3 3201052 Upper Knife Connecting Rod EXZROY R 1
4 120001 Screw(M4-0.7 X 14) WERY 2
5 0032799 Connecting Rod Pin EXZXOv REY 1
6 160006 Screw(M3-05 x 4) =87 1
7 3201053 Upper Knife Driving Shaft Lever(Right) £ X Z 5 (5) 1
8 005650 Screw(M5-0.8 x 14) ' ExY 3
9 3201054 Upper Knife Driving Shaft Bracket EXZE@TSo v b 1

10 120027 Screw(M4-0.7 X 25) ji=37) 4
11 000779 Knock Pin JvoEy 4
12 0093864 Seal Plug i 2
13 3200057 Seal Plug & 1
14 0068202 Retaining Ring ANy FU>o 1
15 3200085 Spacer AR—YH 1
16 3201056 Upper Knife Driving Shaft Bushing(Right) £ X &7 v & 2 () 1
17 - 3201055 Upper Knife Driving Shaft Bushing(Left) £ X X8 7w 2 2 () 1
18 3201057 Upper Knife Driving Shaft X R 1
19 000171 Oil Wick P Ty 2
20 310041 Oil Wick S 1
21 000637 Seal Plug B 1
22 0077300 Oil Seal A=l 1
23 3201058 Upper Knife Driving Shaft Lever(Left) £ X X#Eki(x) 1
24 340022 Pin ‘ > 1
25 310042 Qil Wick . S 1
26 3201060 Upper Knife Connecting Block EXZERE 1
27 3201061 Upper Knife Connecting Block Pin LEXREABEY 1
28 160001 Screw(M4-0.7 X 4) Exry 1
29 330000 Seal Plug B 2
30 000243 Oil Wick AR 3
31 310043 Oil Wick SR 1
32 3201059 Upper Knife Holder EXARE 1
33 160007 Screw(MB-1 x 6) =3 1
34 3201074 Chip Guard PIBkRT 1
35 110100 Screw(M3-0.5 X 6) CIERY 2
36 0095276 Upper Knife EXX 1
37 006268 Screw(9/64-40 x 9.5) kExy 1
38 3201063 Lower Knife Holder TAZE 1
39 3201062 Lower Knife TAX 1
40 0095275 Lower Knife Clamp TAAHET 1

Ref. No. 41 to 61 See the following page.
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VF2429-8, 2439-1-8, 2439-1-8-5

VF2529-8, 2539-1-8, 2539-1-8-5, 2539-31-8 EXCLUSIVE PARTS(3)

YT7ETNERHE3)

4

Amt. Req

Ref.No Parts No. Description m &
41 009150 Screw(11/64-40 x 11) IExy 1
42 3120013 Lower Knife Holder Bushing TAZRETvya 1
43 3201064 Lower Knife Holder Bracket TAZRBTSTv bk 1
44 120012 Screw(M6-1 x 20) Exy 2
45 0094582 Lower Knife Holder Locking Pin TXZREE@Y EX 1
46 110013 Screw(M4-0.7 X 7.3) xRy 2
47 0094574 Upper Knife Holder Pin EXZRBEY 1
48 001457 Screw(11/64-40 x 3.3) Hmxry 2
49 3200086 Coliar(8 x 13 X 6mm) ho— 2
50 160000 Screw(M3-0.5 X 3) 137 6
51 0094577 Upper Knife Spring EXZNRZK T
52 3201065 Oil Defender SRS 1
53 110012 Screw(M4-0.7 x 5) jl=7 2
b4 000687 Pin Ey 1
55 3201047 Upper Knife Connecting Rod, C. Set(2) EXX0Ow K (# 2) 1
56 3201046 Upper Knife Connecting Rod, C. Set{1) EXZXOyv KHEE 1) 1
57 3200082 Needle Guard Connecting Rod #HEo/OVER 1
58 110005 Screw(M35-06 x 12} Ry 2
59 3200087 Connecting Rod Pin Ay REY 1
60. 3200084 Needle Guard Driving Shaft Arm #1325 i 1
61 220003 Screw(1/8-44 x 3.8) Exy 1
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- VF2429-8, 2439-1-8, 2529-8, 2539-1-8, 2539-31-8 EXCLUSIVE PARTS(4) % 7E7 L ER&HM(4) 5
I S

Amt. Req

Ref.No Parts No. Description m %
1 190044 Screw(M4-0.7 X 12) Fxy 1
2 3201329 Tape Holder TR 1
3 110048 Screw(M4-0.7 X 10) =85 2
4 000538 Washer Tvy 4
5 180021 Screw(M4-0.7 X 12) IExy 1
6 3201369 Tension Roller Holder, C. Set 0—S4&((#) 1
7 3201368 Tension Roller Holder O—>& 1
8 3201184 Roller Shaft Bushing A—>#|M7vya 2
9 3201185 Tension Roller(Large) O—Z(X) 1
10 160001 Screw(M4-0.7 X 4) hExy 9
11 190075 Adjusting Screw(M5-0.8 x 28) BRI 1
12 100053 Lock Nut aOvoF+wvhk 1
13 3201372 Roller Lever O—Z L /K- 1
14 110036 Screw(M3-0.5 X 6.5) Ry 2
15 000669 Washer Ty Iy 2
16 2100043 Tension Spring EEIE AN 1
17 000665 Washer A 1
18 0077179 Retaining Ring ASPPrya 1
19 3201190 Tension Link Shaft O—> YUy o 1
20 000425 Washer A 1
21 3201375 Tension Link a—>U>7 2
22
23 3201191~ Roller Shaft(Small) O— > 1
24 3201186 Tension Roller(Small) Unit O—Z (/) (#8) 1
25 3201192 Tape Guide Wire T—THLARTAV 2
26 160000 Screw(M3-0.5 X 3) Exy 3
27 3201370 Tape Guide F—7HAR 2
28 190064 Knob Screw{M3-0.5 x 5) YNIRY 1
29 3201371 Tape Guide Stop F—THARI v 1
30 110009 Screw(M4-0.7 X 8) ClERY 1
31 170001 Screw(M4-0.7 x 8) Fxy 1
32 300100 Conical Spring Washer MmMIXR Ty 2
33 0095269 Tape Guide Bar Holder T—7IN—B 1
34 009604 Screw(11/64-40 x 5.5) kx> 1
35 13201377 Tape Guide Bar(Long) F—T7HA RIR—(E) 1
36 3201197 Tape Guide. Unit T—THA K (#8) 1
37 0095272 Tape Guide T—=T7HAA4R 1
38 001892 Screw(1/8-44 X 2.9) Exy 2
39 3201333 Eye Guard Support FA H— REREFHR 1
40 3201332 Eye Guard FALH—R 1
41 110038 Screw(M2.5-045 X 4.5) xRy 2

VF2429-8
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VF2429-8, 2439-1-8, 2529-8, 2539-1-8, 2539-31-8 EXCLUSIVE PARTS(5) # 77N BB H(5) 6
e

Amt. Req

Ref.No Parts No. Description m &

1 3201073 Supplementary Front.Cover Stop BIAIN—=Z kw /X 1
2 110013 Screw(M4-0.7 X 8) =) 3
3 3201071 Supplementary Front Cover Shaft(Long) Fi/1/\—# (&) 1
4 3201076 Supplementary Front Cover Spring CEPATANRTAN=S 1
5 0068202 Retaining Ring ' AhyIYy 1
6 3201068 Front Cover HIREE AN — 1
7 3201072 Supplementary Front Cover Shaft(Short) Eii71/\—&i(58) 1
8 160001 Screw(M4-0.7 X 4) IERY 1
9 3201070 Supplementary Front Cover Support  BiH/\—EfI1R 1

10 3201392 Supplementary Front Cover AN — 1

11 3201386 Edge Guide LTER 1

12 000538 Washer A A 2

13 3201391 Looper Thread Take-up Cover AL AINR— 1

14 3201393 Spacer - AN —1 1

15 009957 Screw(M3-0.5 X 16) ExY 1

16 270018 Screw(11/64-40 X 12.5) Xy 1

17 300104 Wave Washer FROyY e 1

18 000425 Washer Tyovy 1

19 300006 Washer Tyiry 1

20 000334 Nut - +v bk 1

21 3201390 Cloth Plate(Large) KAIN— 1

22 0092305 Magnet NT Ry 1

23 3201067 Side Cover B 10— 1

24 3201098 Min Feed Bar Lever #BEY LI— 1

25 3201099 Differential Feed Graduation ®Y B R 1

26 3201330 Finger Guard ZAYHA—R 1

27 110009 Screw(M4-0.7 X 8) Exy 4

VF2429-8
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VF2429-8, 2529-8, EXCLUSIVE PARTS(6)
L == - ]

U7 ETIVERER(B)

7

Ref.No Parts No. Description m % Amt. Req
1-1 3207211 Presser Foot, C. Set(32) T (#H) 1
1-2 3207212 Presser Foot, C. Set(40) AT (#8) 1
1-3 3207213 Presser Foot, C. Set(48) AT (#8) 1
2 110004 Screw(M3.5-0.6 x 8) xRy 1
3 3207106 Presser Foot(Smali) Spring IR TR 1
4 006010 Screw(1/8-44 X 4.5) Ry 1
5 0091725 Presser Foot Spring /R 1
6 005133 Screw(1/8-44 x 4.5) kxy 1
7 3207105 Presser Foot Chip Guard FyTA—R 1
8 220004 Screw(3/32-56 x 3.2)[3/32-66 x 32] IERY 1
Q 000327 Lock Nut OyoFvhk 1

10 003302 Adjusting Screw(1/8-44 x 11) HEIRY 1
11 3207103 Lace Guide(Left) L—2H1 K(E) 1
12 120057 Screw(M3-0.5 x 25)[M3-05 x 2.5] Exy 1
13 .

14 3207104 Lace Guide(Right) L—XHA RA) 1
15 110091 Screw({M3-0.5 X 3) XY 1
16 340038 Pin(3 X 6) (e 1
17-1 0093351 Needle Clamp(32) gtk X 1
17-2 0093352 Needle Clamp(40) S IEX 1
17-3 0093353 Needle Clamp(48) g1k X 1
18 0093365 Top Cover Thread Eyelet Bl B 1
19 001900 Screw(1/8-44 x 2.4) xRy 3
20 0036175 Thread Retainer Disc Support INRFAR 1
21 0032425 Needle Thread Retainer Disc - ANEFM 1
22 0032426 Needle Thread Retainer Spring INBFINR 1
23 001093 Screw(1/8-44 x 2.2) xR 1
24-1 3208151 Stitch Plate(32S5) ik 1
24-2 3208152 Stitch Plate(40S5) #HR 1
24-3 3208153 Stitch Plate(48S5) iR 1
25 0093669 Needle Guard #= 1
26 0094480 Looper JL—/X 1
27 3209088 Main Feed Dog #BaxY 1
28 300050 Spring Washer ATV T Ty 1
29 110039 Screw(M3.5-06 X 10) Exy 1
30 3209087 Differential Feed Dog BIXY 1
31 3207214 Presser Foot, C. Set(56) 0 1T (fR) 1
32 0093357 Needle Clamp(56) gHiEX 1
33 3208154 Stitch Plate(56S5) gk 1
34 0024084 Tension Spring Cap FRPEFINRF v v (L) 1
35 0024083 Tension Spring Bushing HRBFF v REIYIEX T
36 0030255 Tension Spring(Needle) HRATF/INR(@ED 1
37 0090071 Tension Spring Retainer RFFNREF ¥V F(TF) 1
38 000177 Felt EIS 1
39 0031111 Tension Disc - Pt alll! 2
40 009835 Tension Post RFEFE 1
41 0090812 Tension Post Ferrule FRIAFEREL 1
42 0090856 Tension Disc Eyelet FEPAFIHRE 1
43 0090807 Thread Lead-in Guide RATFERE 1

VF2429-8
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VF2429-8, 2529-8 EXCLUSIVE PARTS(7)
= |

Description

YT EFIEREMT)

8

RefNo Parts No. m % Amt. Req
1 1200153 Rotation Detector Unit R—JUIC(#R) 1
2 ;

3 110013 Screw(M4-0.7 x 8) i) 3
4 0036133 - Cord Clamp(bN- ¢ 8.4) dA—ko>527 1
5
6 3204055 [3201216] Handwheel N2 RIR1—=)L 1
7 160005 Screw(M6-1 X 6) kxy 2
8 000989 Handwheel Mark N RRA =LY —D 1
9 3201217 Magnet SN AN 1
10 1064032 Stepping Motor Unit ATy EyTE—5 () 1
11 009816 Screw(M4-0.7 x 40) xRy 4
12 000644 Spring Washer A7V T Twy 5
13 3201238 Spacer AR—Y 4
14 3201212 Stepping Motor Sleeve T—YEFIRAT 1
15 3201214 Coupling(Large) hy 7YX 1
16 160000 Screw(M3-05 x 3) Exy 4
17 3201400 Stepping Motor Support T—FEUTIR 1
18 120018 Screw(M4-0.7 X 10) xRy 2
19 32012711 Roller Shaft O— S 1
20 160003 Screw(M5-0.8 X 5) xRy 1
21 3201401 Metering Device Bracket FTREBR 1
22 110009 Screw(M4-0.7 x 8) Exy 2
23 110008 Screw(M4-0.7 X 5) Exy 1
24 005604 Screw(7/32-32 x 17.3) Exy 1
25 000621 Conical Spring Washer mRRTy o+ 2
26 000528 Washer ’ Ty 1
27 000355 Nut Fv bk 2
28 3201402 Tension Roller Holder Support O—>&/%T 1
29 009784 Screw(M6-1 x 10} Exy 2 -
30 0094201 Cover Latch Spring ANR—ZvFIKX 1
31 006202 Screw(M4-0.7 X 6) xy 1
32 3100276 Stop Ring Ay 7Y 1
33 006186 Screw(M6-1 X 10) Exy 1

VF2429-8



9

VF2429-8, 2529-8(8)

o
-

D)

@@Q%Vv%

VF2429-8



VF2429-8, 2529-8 EXCLUSIVE PARTS(8)

Y7 ETILERE®(8)

3

RefNo Parts No. Description m A Amt. Req
1 1249115 Control Box, Complete Set FHER w7 X (10) 1
2 3201342 Control Panel HE/ SR IL 1
3 1057108 Control Board Unit TSR (48) 1
4 3201337 Control Box FIER Y o X 1
5 3201336 Control Box Lid’ HIER Y o RE 1
6 110077 Screw(M3-0.5 X 6) rExy 4
7 110013 Screw(M3-0.5 x 28) Exy 4
8 1200170 Cable g—7N 1
9 000016 Nut Fvk 1

10 006187 Screwed Ball(M8-1.25 X 23) EK 1
11 0014224 Box Holder(Left) Ry I ARIVE(E) 1
12 0014225 Box Holder(Right) Ry 7 ARILT () 1
13 009948 Screw(M8-1.25 x 30) rxy 1
14 000676 Spring Washer ARV T Ty ¥ 1
15 000666 Washer A 1
16 000060 Nut Fwhk 2
17 000434 Washer vy 2
18 3201229 Box Fixing Screw Ny o ZBfFRY 1
19 3201343 Box Holder, Complete Set Ry 7 ARG (HR) 1
20 1070034 Spacer AR—1 4
21 1050076 EPROM(Mark VF103) EPROM(5ES VF103) 1
22 1200252 Battery, Complete Set- Bt (f8) 1
23 009956 Screw(M3-05 x 10) AERY "2

VF2429-8
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VF2429-8, 2529-8(9)
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VF2429-8, 2529-8 EXCLUSIVE PARTS(9)

Ref.No

y7EFLEABSEO) 10

Parts No. Description m 4 Amt. Req

1 1249054 Power Box, Complete Set BiRERw 7 X(fA) 1
2 1057041 Motor Driving Board Unit T EH(1B) 1
3 1057072 1/0O Board Unit 170 EHR (fH) 1
4 3201225 Power Box Lid BRRY I AE 1
5 009995 Screw(M3-05 x 5) Exy 4
6 0011709 Power Box Stay BRRYIRAATA 2
7 006905 Wood Screw(¢ 5.1 x 20) RARxrY 4
8 1066025 Knee Switch, Complete Set B A v F(#8) 1
9 0082232 Knee Switch Support BEZ Ay FEUSHR 1
10 006910 Wood Screw(¢ 6.8 X 26) x 2
11 1066024 Knee Switch BAAyF 1
12 009961 Screw(M5-0.8 x 35) IRy 2
13 000600 Spring Washer ATV T Twy 4
14 000206 Nut Fv bk 2
15 000669 Washer vy 4
16 100028 Wing Nut Favrvh 2

VF2429-8
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VF2439-1-8, 2539-1-8, 2539-31-8(6)

VF2439-1-8

Q%;\ VF2539-31-8 Only

VF2429-8



VF2439-1-8, 2539-1-8, 2539-31-8 EXCLUSIVE PARTS(6) Y 7ETFTIEAZ®(6) ] ]
1

Amt.

RefNo Parts No. Description m % Re
1-1 3207110 Presser Foot, C. Set(325-1) I (HR) 1
1-2 3207114 Presser Foot, C. Set(40S-1) I (4H) 1
1-3 3207116 Presser Foot, C. Set(48S-1) 8T (4R) 1
2 110004 Screw(9/64-40 X 7.8) xRy 1
3 3207106 Presser Foot(Small) Spring INRI/NR 1
4 006010 Screw(1/8-44 X 4.5) kxy 1
5 0091725 Presser Foot Spring I /R 1
6 005133 Screw(1/8-44 X 4.5) Exy 1
7 3207105 Presser Foot Chip Guard FyIH—R 1
8 220004 Screw(3/32-56 x 3.2)[3/32-56 x 3.2] WRY 1
9 000327 Lock Nut Ovo7vhk 1

10 003302 Adjusting Screw(1/8-44 x 11) HRERY 1
11 3207103 Lace Guide(Left) L —XH0 R(E) 1
12 120057 Screw(M3-0.5 x 25)[M3-0.5 X 3.5} xRy 1
13 .
14 3207104 Lace Guide(Right) L—ZH4 R(EH) 1
15 110091 Screw(M3-05 x 3) Exy 1
16 340038 Pin(3 X 6) [ 1
17-1 0093351 Needle Clamp(32) #HiEX 1
17-2 0093352 Needle Clamp(40) gL X 1
17-3 0093353 Needle Clamp(48) #riEX 1
18 0093365 Top Cover Thread Eyelet B RE 1
19 001900 Screw(1/8-44 x 2.4) xRy 3
20 0036175 Thread Retainer Disc Support INRAFIR 1
21 0032425 Needle Thread Retainer Disc /NEEFM 1
22 0032426 Needle Thread Retainer Spring INRFINR 1
23 001093 Screw(1/8-44 x 2.2) Exy 1
24-1 3208151 Stitch Plate(32S5) Eagid 1
24-2 3208152 Stitch Plate(40S5) #Hik 1
24-3 3208153 Stitch Plate(48S5) Al 1
25 0093669 Needle Guard #H=T 1
26 0094480 LLooper =X 1
27 3208088 Main Feed Dog ®mxEl 1
28 300050 Spring Washer ATV 7Ty 1
29 110039 Screw(M3.5-0.6 x 10) IRy 1
30 - 3209087 Differential Feed Dog Eip=3) 1

Ref. No. 31 to 46 See the following page.

‘VF2429-8
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VF2439-1-8, 2539-1-8, 2539-31-8(6)

VF2439-1-8

VF2539-31-8 Only

VF2429-8



VF2439-1-8, 2539-1-8, 2539-31-8 EXCLUSIVE PARTS(6) Y 7EFILERAIBGHR(6) 11

s - ]

Ref.No Parts No. Description m 4 Amt. Req
31-1 3207118 Presser Foot, C. Set(56S-1, 565-31) T (%) 1
31-2 3207120 Presser Foot, C. Set(64S-1) T (FH) 1
32-1 0093357 Needle Clamp(56) ‘ #1k X 1
32-2 0093358 Needle Clamp(64) g1k X 1
33-1 3208154 Stitch Plate(56S5) #iR 1
33-2 3208155 Stitch Plate(64S5) #ik 1
34 0024084 Tension Spring Cap RAFNRFvv7(LE) 1
35 0024083 Tension Spring Bushing FEFF v MEIY IEX 1
36 0030255 Tension Spring(Needle) HRFBF/INR(ED 1
37 0090071 Tension Spring Retainer RBEFINRF ¥ v A(T) 1
38 000177 Felt Zzxz) b 1
39 -0031111 Tension Disc AT 2
40 009835 Tension Post RERTE 1
41 0090812 Tension Post Ferrule REFERZL 1
42 0090856 Tension Disc Eyelet FRAFMAE 1
43 0090807 Thread Lead-in Guide RFFERE 1
44 3209089 Differential Feed Dog ElpeD, 1
45 3201388 Edge Guide YUFER 1
46 001900 Screw(1/8-44 x 2.4) Ry 4

VF2429-8
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VF2439-1-8, 2539-1-8, 2539-31-8(7)

VF2429-8



VF2439-1-8, 2539-1-8, 2539-31-8 EXCLUSIVE PARTS(7)

BT EFIERBRT) |

2

Amt.Req

RefNo Parts No. Description m A
Vo 3201366 " Roller Shaft 00— > 1
2 3201398 Thrust Ring AZANYT 1
3 0095027 Retaining Ring Ay 7Yy 1
4 3201381 Clutch, Complete Set 77w F(38) 1
5 3201358 Clutch Lever Ty FLIN— 1
6 007621 Screw(9/64-40 X 7.5) xRy 3
7 0095061 Clutch 2Ty F 2
8 3201277 Clutch Spring 72w FINX 12
9 0095066 Clutch Spring Seat Ty FINREE 6
10 0095067 Clutch Roller 27vFO—> 6
11 0095063 Clutch Sleeve Collar TSy FAY—TIEX P 5~ 1
12 0095062 Clutch Sleeve TZYvFAY—T 1
13 003635 Screw(1/4-40 X 6) IExRY 2
14 007645 Screw(1/4-40 X 3) xry 1
15 3201385 Clutch Plate 77y FIR 1
16 3201184 Roller Shaft Bushing O—>#M7/v>a 1
17 110035 [TTO009] Screw(M4-0.7 x 10)[M4-0.7 X 8] Exy 1
18 3201089 Clutch Lever Pin Adjusting Plate REIZL—b 1
19 110002 Screw(M3-0.5 X b) =87 2
20 190034 Adjusting Screw(M4-0.7 X 69) BEIRY 1
21 3201387 Tension Roller Holder Bracket A—Z&72vh~ 1
22 120006 Screw(M6-1 X 12) ExRY 4
23 3201380 Clutch Rod Cover, C. Set 22y FAY RAIN—(HE) 1
24 3201364 Clutch Rod Cover 7ZvFOy RAHIN— 1
25 3201365 Clutch Rod Cover(Right) IZ2vFOv RANR—(R) 1
26 110047 Screw(M4-0.7 X 10) Exy 2
27 160003 Screw(M5-0.8 X 5) ji=7 2
28 110030 Screw(M3-0.5 x 2.6) IExRY 1
29 000665 & Washer Ty 1
30 180001 & Screw(M4-0.7 X 4.5) ExRY 1
31 -007625 [007621] Screw(9/64-40 x 85) Exy 6

VF2429-8
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VF2439-1-8, 2539-1-8, 2539-31-8(8)

7

VF2429-8



VF2439-1-8, 2539-1-8, 2539-31-8 EXCLUSIVE PARTS(8) Y 7ETILERHEMA(8) 13
RS e

RefNo Parts No.

Amt. Req

Description m %
1 3201362 Upper Shaft(Right) L#(A) 1
2 3201383 Clutch Driving Rod & Eccentric, C. Set 277w FAv R - TEEV(H#E) 1
3 3201379 " Clutch Eccentric, C. Set Ty FIEE(HE) 1
4 3201351 Clutch Regulator U5y FRMR 1
5 160003 Screw(M5-0.8 X 5) Exy 2
6 190007 Adjusting Screw(M5-0.8 X 6) FEERY 1
7 300045 Spacer AR—4 1
8 120008 Screw(M4-0.7 X 8) Exy 1
9 3201350 Clutch Eccentric ISy FIFXtY 1
10 3201378 Clutch Driving Rod, C. Set 22y F0Ov R§#) 1
11 3201353 Ball Bearing IN=IRFI> T 1
12 3201352 Clutch Driving Rod J2vFOYR 1
13 3201356 Ball Bk 1
14 120001 Screw(M4-0.7 X 14) rxy 2
15 3204056 [3201363] Handwheel N RiRA—=I 1
16 160007 Screw(M6-1 X 6) Exy 2
17 3201384 Clutch Lever Pin 7oy FLNR—-EY 1
18 3201357 Pointer Ty 1
19 3201355 Roller Bearing S Z—=RIRFYT 1
20 3201354 Bushing Rm 1
21 000428 Washer Twiy 1
22 Wing Nut 1

110077

R b

VF2429-8
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VF2439-1-8-5, 2539-1-8-5(4)




€ VF2439-1-8-5, 2539-1-8-5 EXCLUSIVE PARTS(4) Y 7 ETILEAL R (4) 14
R R e

- Amt. Req

RefNo Parts No. Description m A
1 190044 Screw(M4-0.7 X 12) xR 1
2 3201329 Tape Holder T—7%r 1
3 110048 Screw(M4-0.7 x 10) = 2
4 000538 Washer Ty 4
5 190021 Screw(M4-0.7 X 12) Exy 1
6 190022 Screw(M4-0.7 X 12, M5-0.8 X 21) Ry 1
7 000669 Washer Ty 1
8 0095269 Tape Guide Bar Holder FT—7I\— 1
9 300100 Conical Spring Washer mMIRR Ty v 1
10 000206 Nut Fv bk 1
11 3201377 Tape Guide Bar T—THA RIX— 1
12 009604 Screw(11/64-40 X 5.5) Exy 1
13 3201197 Tape Guide Unit F—7HA R{#E) 1
14 0095272 Tape Guide F—THAR 1
15 001892 Screw(1/8-44 X 2.9) IExy 2

VF2429-8
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VF2429-8



0VF2439—]—8—‘5, 2539-1-8-5 EXCLUSIVE PARTS(5)% 7 EFILERESBG) 1D
I

Amt. Req

RefNo Parts No. Description m A
1 3201073 Supplementary Front Cover Stop A= b/t 1
2 110013 Screw(M4-0.7 x 8) xRy 3
3 3201071 Supplementary Front Cover Shaft(Long) 81 /7/\—# () 1
4 3201076 Supplementary Front Cover Spring - BIA/{—/\x 1
5 0068202 Retaining Ring AbyIFIYvy 1
6 3201068 Front Cover BIFE ¥ 18— 1
7 3201072 Supplementary Front Cover Shaft(Short) B/ /X —&h(48) 1
8 160001 Screw(M4-0.7 X 4) o ERY 1
9 3201070 Supplementary Front Cover Support @71/ \—EX 34K 1
10 3201392 Supplementary Front Cover BIA/N— 1
11 3201386 Edge Guide WFER 1
12 000538 Washer AR Y 2
13 3201391 Looper Thread Take-up Cover HALHIIR— 1
14 3201393 Spacer AR—Y 1
15 009957 Screw(M3-05 X 16) xy 1
16 270018 Screw(11/64-40 x 12.5) Ry 1
17 300104 Wave Washer WBET w2 1
18 000425 Washer Ty 1
19 300006 Washer Ty 1
20 000334 Nut Fwvbk 1
21 3201390 Cloth Plate(Large) KAIXN— 1
22 0092305 Magnet NTxy bk 1
23 - 3201067 Side Cover B F D /N— 1
24 3201098 Min Feed Bar Lever ®BEYLI— 1
25 3201099 Differential Feed Graduation x ') BER 1
26 3201330 Finger Guard ZaAVHA—R 1
27 110009 Screw(M4-0.7 X 8) xR 4
28 3204051 [3201108] Handwheel NV RRA—=IL 1
29 0092305 Magnet 1

NEZ VAN

VF2429-8
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VF2439-1-8-5, 2439-1-8-5(6)
| VF2439-1-8-5 ’

1-1
1-2

VF2429-8



@ VF2439-1-8-5, 2539-1-8-5 EXCLUSIVE PARTS(G)"T'j:E?““)b%Fﬁ%Bﬂ(G) 16
]

Ref.No Parts No. Description m B Amt. Req
14 3207110 Presser Foot, C. Set(32S-1) I () T
1-2 3207114 Presser Foot, C. Set(40S-1) T (#8) 1
2 110004 Screw(9/64-40 X 7.8) Fxy 1
3 3207106 Presser Foot(Smally Spring BTN 1
4 006010 Screw(1/8-44 x 4.5) Exy 1
5 0091725 Presser Foot Spring I /NR 1
6 005133 Screw(1/8-44 X 4.5) xRy 1
7 3207105 Presser Foot Chip Guard FyIH—R 1
8 220004 Screw(3/32-56 x 3.2)[3/32-56 x 3.2] IR 1
9 000327 Lock Nut Ay o7+wvhk 1
10 003302 Adjusting Screw(1/8-44 x 11) HERY 1
11 3207103 Lace Guide(Left) L—XAA R{E) 1
12 120057 Screw(M3-0.5 x 2.5) Exy 1
13
14 3207104 Lace Guide(Right) L—XHA1 R(EAH) 1
15 110091 Screw(M3-0.5 x 3) IExY 1
16 340038 Pin(3 X 6) Ey 1
17-1 0093351 Needle Clamp(32) gk X 1
17-2 0093352 Needle Clamp(40) g1k X 1
18 0093365 Top Cover Thread Eyelet #i') RiE 1
19 001900 Screw(1/8-44 X 2.4) rEx 3
20 0036175 Thread Retainer Disc Support INBFIR 1
21 0032425 Needle Thread Retainer Disc /NFEFI 1
22 0032426 Needle Thread Retainer Spring INRFINR 1
23 001093 Screw(1/8-44 X 2.2) Exy 1
24-1 3208151 Stitch Plate(32S5) #HiR 1
24-2 3208152 Stitch Plate(40S5) iR 1
25 0093669 Needle Guard #=o 1
26 0094480 Looper VIVEVAN 1
27 3209088 Main Feed Dog Bxl 1
28 300050 Spring Washer ATV T Ty 1
29 110039 Screw(M3.5-06 x 10) IExY 1
30 3209087 Differential Feed Dog HIx ) 1

Ref. No. 31 to 44 See the following page.

VF2429-8
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VF2439-1-8-5, 2439-1-8-5(6)

VF2439-1-8-5

VF2539-1-8-5

VF2429-8



& VF2439-1-8-5, 2539-1-8-5 EXCLUSIVE PARTS(6) 7€ 7 ILEHE8 5 (6) 16
L

Amt. Req

RefNo Parts No. Description m A
31-1 3207118 Presser Foot, C. Set(56S) T (FR) 1
31-2 3207120 Presser Foot, C. Set(648S) T ($8) 1
32-1 0093357 Needle Clamp(56) g1k X 1
32-2 0093358 Needle Clamp(64) gk X 1
33-1 3208154 Stitch Plate(b6S5h) iR 1
33-2 3208155 Stitch Plate(64S5) ik 1
34 0024084 Tension Spring Cap RAF/NRFrvI(L) 1
35 0024083 Tension Spring Bushing HRAEFF v bEVIEX 1
36 0030255 Tension Spring(Neéedle) RAF/ICEK(E) 1
37 0090071 Tension Spring Retainer REEFNREXFv v (T 1
38 000177 Felt Zxzlbbk 1
39 0031111 Tension Disc AFEFMD 2
40 009835 Tension Post RFFE 1
41 0090812 Tension Post Ferrule REBFELREL 1
42 0090856 Tension Disc Eyelet HRFETFMARE 1
43 0090807 Thread Lead-in Guide - RATFAERE 1
44 001900 Screw(1/8-44 x 2.4) JI=37 4

VF2429-8
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EC DEVICE EC %8 17
I
Ref.No Parts No. Description m Amt. Req
1 3209918 EC Device, Complete Set EC#&E (8) 1
2 3201122 Cutting Device, Complete Set h1y & E&RIE(fE) 1
3 3201104 Cutting Device Basement Ty IEEE 1
4 120011 Screw(M6-1 X 18) kxry 2
5 000528 Washer Ty 2
6 000011 Nut Fyr 4
7 0060248 Cord Clamp(3N- ¢ 5.3) A—-KRoO>>F 1
8 001175 Screw(9/64-40 x 8) =) 1
9 0092288 Cutting Knife Connecting Lever Ny I 1
10 005115 Screw(1/4-28 X 19) IR 1
11 0092286 Sliding Block Ak 1
12 0092287 Sliding Block Pin AEIEy 1
13 003638 Screw(11/64-40 X 4) CERY 3
14 3201106 Upper Cutting Knife Holder hy & (E)RILY 1
15 003670 Screw(7/32-32 X 6.3) i1 8% 2
16 3201105 Upper Cutting Knife HvH(Lk) 1
17 000538 Washer Ty 2
18 002308 Screw(11/64-40 x 10.4) kxry 2
19 006245 Adjusting Screw(11/64-40 X 11.5) PEIRY 1
20 0092283 Upper Cutting Knife Holder Shaft Hy & (E)RILYE 1
21 0092289 Cutting Knife Cover R s VACE 1
22 004440 Screw(11/64-40 x 8.3) ERY 2
23 0092285 Lower Cutting Knife Ay & (T) 1
24 005550 Screw(11/64-40 x 13.5) XY 2
25
26 0092294 Collar{10 X 18 X 7.5mm) no— 1
27 0092292 Press Spring Yy Z ()RR 1
28 000498 Washer A 1
29 0092291 Return Spring Ay F(E)RV xR 1
30 005512 Screw(11/64-40 x 3) lExy 1
31 0092293 Return Spring Latch N 1
32 003635 Screw(1/4-40 X 6) xR 1
33 0011789 Solenoid vL /AR 1
34 3201110 Fabric Guide T—7ERR 1
35 004314 Screw(1/8-44 X 5.6) IExy . 1
36 0011709 Control Box Stay Ry 2 AR T« 2
37 006905 Wood Screw(¢ 5.1 x 20) ARRY 4
38 0011957 Control Box, Complete Set HHEEEE (FE) 1
39 0011952 Control Board FIEEAR 1
40 0010565 Knee Switch, Complete Set BRR 1w F(#8) ]
41 0010564 Knee Switch BRAyF 1
42 300031 Washer Ty 4
43 300033 Spring Washer ATV T Ty v 2
44 100038 Wing Nut FavtFwvh 2
45 0092232 Knee Switch Holder B2 1w FEfHR 1
46 0069210 Wood Screw(¢ 6.8 X 26) AERY 2
47 3201121 Stitch Plate Support A= 1
- 48 Cloth Plate(Large) KAIN— 1

3201394
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AUZ20-1 DEVICE(1) for VF2429-8, 2529-8

VF2429-8



AU20-1 DEVICE(1) for VF2429-8, 2529-8
S

AUZ20-1 %ﬁé(])

18

Ref.No Parts No. Description. m B Amt. Req
1 3101476 Light Emitter Support B IEIRBUTIR ‘ 1
2 110013 Screw(M4-0.7 x 8) jI==4 6
3 000538 Washer Ty .2
4 0011228 Light Emitter Unit N8R (HR) 1
5 004314 Screw(1/8-44 X 5.6) Ry 2
6 0094491 Cord Clamp(2N- ¢ 3.3) d—Ko527 3
7 0063612 Cord Clamp{4N- ¢ 6.8) A—-ROIS27 1
8 3201263 Stitch Plate Support HIRERATHR 1
9 1200234 Emission Catcher Unit ZFEER(HE) 1

10 1055084 Insulating Plate HERRAR 1
11 007630 Screw (M25-045 x 1.8) Xy 2
12 0024302 Cord Stay dA—KRXIT 2
13 110008 Screw(M4-0.7 X 5) Exy 1
14 110013 Screw(M4-0.7 X 8) Exy 1
15 3201396 Cloth Plate(Large) KA/X— 1
16 3201261 Cloth Plate(Small) INIIX— 1
17 3201397 Looper Thread Take-up Cover HLAIN— 1
18 270018 Screw(11/64-40 X 12.5) xRy 1
19 300104 Wave Washer BRIy v+ 1
20 000425 Washer Ty 1
21 300005 Washer AR 1
.22 000334 Nut vk 1
23 3201393 - - Spacer ANR—4 1
24 009957 Screw(M3-0.5 X 16) IExy 1
25 0092305 Magnet T7xy b 1
26 3201279 Fabric Guide Plate EE N ] 1

VF2429-8
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AU20-1 DEVICE(2) for VF2429-8, 2529-8

1

35-2
37-2
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AU20-1 DEVICE(2) for VF2429-8, 2529-8
. ]

Ref.No Parts No.

AU20-1 K& (2)

19

Amt. Req

Description m 4
1 3101497 Cutting Device, Complete Set 71y B (fR) 1
2 3002009 Bracket(Right) TS0y MNEA) -1
3 120021 Screw(M5-0.8 X 60) xRy 4
4 3002026 O-ring ouyy 2
5 3002010 Cylinder Yy 1
6 009935 Screw(M5-0.8 x 20) Exry 1
7 3002029 Wear Ring iy ) 2 1
8 300038 Washer A 1
9 3002027 Rubber Cushion Jwvav 2
10 3002028 Piston 7 § S 1
11 3002030 Piston Seal VANV —Jb 1
12 3002031 O-ring ovyvy 1
13 3002011 Piston Shaft EXN>v Tk 1
14 3002032 Piston Shaft Seal EXb>ovy 7= 1
15 3002008 Bracket(Left) Unit 7249w ME) () 1
16 3002012 Piston Shaft Bushing EA>2vyT7hTyvoa ]
17 3002013 Piston Rod Holder EXhrOv RES 1
18 120008 Screw(M4-0.7 X 8) xRy 3
19 3002014 Piston Rod EXAhvOy R 1
20 3002016 Link Pin UyoEy 2
21 160000 Screw(M3-05 X 3) Exry 2
22 0095980 Piston Rod Bearing EXb>Oy RRPUVT 1
23 3002015 Piston Link EAKUYo ]
24 3002017 Upper Cutting Knife Holder EXXE 1
25 160001 Screw{M4-0.7 X 4) Exy 4
26 3002018 Upper Cutting Knife FAZX 1
27 ' 130002 Screw(M3-05 x 6) xRy 2
28 3002019 Cutting Knife Press Shaft X 2 2 H 1
29 3002020 Shaft Bushing(Long) Ty a(R) 1
30 3002021 Shaft Bushing(Short) 7 a(E) 1
31 0095940 Upper Cutting Knife Spring EXRIR 1
32 3002022 Cutting Knife Press Screw AR R 1
33 3002023 Lock Nut OvZ+wvh 1
34 3002007 Cutting Device Basement hyFEER 1
35-1 120026 Screw(M5-0.8 x 18) IExy 2
35-2 - 120026 Screw(M5-0.8 x 18)(for VF) 1R (VEA) 1
36 000669 Washer , TvIy 3
37-1 120017 Screw(M5-0.8 x 15) xRy 1
37-2 120017 Screw(M5-0.8 X TO)(VCR) LRI (VCH) 1
38 120015 Screw(M5-0.8 X 10) xRy 3
39 3101492 Lower Cutting Knife TXX 1
40 3002025 Cutting Knife Cover ARXNIN— 1
41 000665 Washer Twy 1
42 0010263 Connector(¢ 6-PT1/8) aAxRy% 2
Spacer ANR—1 1

43 3101498

VF2429-8
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AU20-1 DEVICE(3) for VF2429-8, 2529-8

VF2429-8



AUZ20-1 DEVICE(3) for VF2429-8, 2529-8
L

Ref.No Parts No.

AU20-1 Ei& (3)

20

Description m A Amt. Req
1 1097009 Regulator L¥al—% o
2 110017 Screw(M5-0.8 x 8) kxR 2
3 000426 Washer Ty 2
4 000600 Spring Washer ATV T Tv oy 2
5 1253240 Regulator Support L2l —7EtR 1
6 006905 Wood Screw(¢ 5.1 x 20) Ky 6
7 1098015 [0033939] Hose Band V1 el AN 1
8 0010108 Hose Union IR=X1=AY 1
9 0010264 Connector(¢ 6-PT1/4) AR S 1
10 1086030 Air Tube(6 X 4mm)(Black) IFFa2—T(E) -
11 0010123 Solenoid Valve, C. Set B (1R) 1
12 0010263 Connector{¢ 6-PT1/8) aAxU% 3
13 1097007 Silencer ALY 2
14 0010120 Solenoid Valve B 1
15 009937 Wood Screw(¢ 3.8 x 20) rr 2
16 1200037 Cord(F) dA—K(F) 1
17 1249071 Power Box, Complete Set | EREEM) 1
18 1057041 Motor Drive Board T—5EIR 1
19 1260036 Power Box Lid BRNY 7 AE 1
20 009791 Screw(M3-0.5 X 6) Ry 2
21 1057089 1/0 Board 1/0 Eik 1
22 3201236 ~ Box Cover(Left) BIRER Y 7 X H/IN—(E) 1
23 3201237 Box Cover(Right) EBIRRy 7 ZHIR—(H) T
24 110076 Screw(M3-05 X 6) ERry 8
25 300030 Washer Tviy 8
26 0011709 Power Box Stay BRRYIRAT 1 2
27 0011192 Knee Switch, Complete Set B v F(#8) 1
28 0011189 Knee Switch BX1vF 1
29 : 300031 Washer TvIy 4
30 300033 Spring Washer AT Ty e 2
31 100038 Wing Nut(M4-0.7) Favuryvhk 2
32 0092232 Knee Switch Holder B v FEUSIR 1
33 006910 Wood Screw(¢ 6.8 X 26) ey

VF2429-8
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AUZ20-1 DEVICE(4) for VF2429-8, 2529-8

@@

VF2429-8



AU20-1 DEVICE(4) for VF2429-8, 2529-8
, ‘

AU20-1 Z & (4)

2

1

Ref.No Parts No. Description m % Amt. Req
1 1249116 Control Box, Complete Set IR v 7 X ($8) 1
2 3201342 Control Panel HIfE/IRRIL 1
3 1057108 Control Board Unit e AR (4E) 1
4 3201337 Control Box HIEAR Y 7 X 1
5 3201336 Control Box Lid HIER Y o & 1
6 110077 Screw(M3-0.5 X 6) kExy 4
7 110013 Screw(M3-0.5.%x 28) xRy 4
8 1200204 Cable =N 1
9 000016 Nut Fvk 1

10 006187 Screwed Ball(M8-1.25 X 23) K 1
11 0014224 Box Holder(Left) w7 ARILZ(E) 1
12 0014225 Box Holder(Right) Ny o AL (AR)Y 1
13 009948 Screw(M8-1.25 x 30) xRy 1
14 000676 Spring Washer ARZV T Ty 1
15 000666 Washer AV 1
16 000060 - Nut Tk 2
17 000434 Washer A 2
18 3201229 Box Fixing Screw Ny O AR Y 1
19 3201343 Box Holder, Complete Set My ¥ ARV (18) 1
20 1070034 Spacer ANR—Y 4
21 1050077 EPROM(Mark EU103) EPROM(5EZ EUT103) . 1
22 1200252 Battery, Complete Set Bt (FE) 1
23 009956 Screw(M3-05 x 10) xy 2
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AU20-1 DEVICE(5) for VF2429-8, 2529-8

VF2429-8

VF2529-8
311

VF2429-8



AUZ20-1 DEVICE(5) for VF2429-8, 2529-8
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RefNo Parts No. Description m Amt. Req
1 3207211 Presser Foot, C. Set(32) I (#H) . 1
2 110004 Screw(M3.5-0.6 x 8) rExy 1

3 3207106 Presser Foot(Small) Spring AR T /SR 1
4 006010 Screw(1/8-44 x 45) kxy 1
5 0091725 Presser Foot Spring BT/ 1
6 005133 Screw(1/8-44 x 4.5) Exy 1
7 3207105 Presser Foot Chip Guard FyIH—R 1
8 220004 Screw(3/32-56 X 3.2) IERY 1
9 000327 Lock Nut OvZoZ7+wvhk 1

10 003302 Adjusting Screw(1/8-44 x 11) BEIRY 1

11 3207103 Lace Guide(Left) L—XH1 R(E) 1

12 120057 Screw(M3-05 X 2.5) kxy 1

13

14 3207104 Lace Guide(Right) L—X#1 REH) 1

15 110091 Screw(M3-0.5 x 3) Fxy 1

16 340038 Pin(3 X 6) ey 1

17 0093351 Needle Clamp(32) #1EX 1

18 0093365 Top Cover Thread Eyelet Bl a8 1

19 001900 Screw(1/8-44 x 2.4) xRy 3

20 0036175 Thread Retainer Disc Support INRTFAR 1

21 0032425 Needle Thread Retainer Disc JNEEFm 1

22 0032426 Needle Thread Retainer Spring INRTFINF 1

23 001093 Screw(1/8-44 X 2.2) =8 1

24 3208156 Stitch Plate(32S5) ik 1

25 0093669 Needle Guard #H=Zo 1

26 0094480 Looper JL—JX 1

27 3209088 Main Feed Dog #axl) 1

28 300050 Spring Washer ATV TIw v 1

29 110039 Screw(M3.5-0.6 X 10) xRy 1

30 -+ 3209087 Differential Feed Dog A Y 1

31-1 3207216 Presser Foot, C. Set(48) T (A) 1

31-2 3207214 Presser Foot, C. Set(56) BT (FR) 1

31-3 3207215 Presser Foot, C. Set(64) I (fRH) ]

32-1 0093356 Needle Clamp(48) g1k X 1

32-2 0093357 Needle Clamp(56) g X 1

32-3 0093358 Needle Clamp(64) # 1k X 1

33-1 3208158 Stitch Plate(48S5) #HiR 1

33-2 3208168 Stitch Plate(56S5) #Hik 1

33-3 3208159 Stitch Plate(64S5) #HiR 1

34 0024084 Tension Spring Cap - RFF/NRFv v 7(L) 1

35 0024083 Tension Spring Bushing HREEFF v REUIEX 1

36 0030255 Tension Spring(Needle) KRBT I/NR(ED) 1

37 0090071 Tension Spring Retainer RAFNXF v v 7 (T) 1

38 000177 Felt Zxzlbb 1

39 0031111 Tension Disc %AFM 2

40 009835 Tension Post RFAFE 1

41 0090812 Tension Post Ferrule RBFEREL 1

42 0090856 Tension Disc Eyelet HRATFIMARE 1

43 0090807 Thread Lead-in Guide RFFERE 1

44 001200 Screw(1/8-44 x 2.4) bRy 4
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Amt. Req

Ref.No = Parts No. Description m 4
1 3201094 Supporting Board, C. Set SR () 1
2 2100374 Chip Receiver Vg% 1
3 350007 Wood Screw(¢ 3.5 X 16) ARY 2
4 3200241 Supporting Board SR 2
5 180020 Setting Screw(M6-1 X 15) Bt =xy 4
6 0093035 Oil Reservoir Rubber Cushion TLE 4
7 000070 Hanging Nut mUFv bk 5
8 009861 Hanging Bolt(M8-1.25 X 95) mYURIL~ 5
9 000162 Washer vy 15
10 000016. Nut Ty bk 15
11 2101451 Spacer(5mm)(See the table below) AR—Y(TRSR) 13
12 0020064 Supporting Board Rubber Cushion ZTRITLEE 4
13 0063010 SupportingBoardRubberCushion(Lower) 24 & T ABE(T) 4
14 3201096 Spacer({17.4mm) AR—1 2
15 3201095 Chute(Upper) Support 22— b (E)EfR 1
16 009870 Screw(M8-1.25 x 35) IS8 1
17 3201097 Ship Guide Plate VIEESSE 1
18 009770 Screw(M4-0.7 x 8) ExY 2
19 2100337 Chute(Upper) S a— K~ (E) 1
20 005624 Screw(M4-0.7 X 10) IExY 2
21 2100338 Chute(Lower) 2a—K(TF) 1
22 0094304 Elastic Tape Stand TLF—TRIVR 1
23 === Wood Screw ARY 3

Note : Number of Spacre(2101451) to be used.

() A=—¥(2101451)DEREE

'Thickne\‘ss of Table | Number of Spacer
T—TILDOESZ AR—H D EHK
3pcs. X 4=9pcs.
- 2pcs. X 2=4pcs.
' 2pcs. X 3=6pcs.
for 45 1pc. X 2=2pcs.
for 50mm 1pc. X 3=3pcs.
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